DeRoure Logo
Part Number Search
Previous Page Next Page
click to enlarge
Item Qty Part Number Description Notes
Lotus 01 1 B124U0124F Fascia Top Panel
Lotus 01b 1 A128B0122F Fascia Top Panel, carbon fibre Exige Cup 260 '09 MY
Lotus 02 1 A121U0038F Column Cowl, upper Prior to '08 MY
Lotus 02a 1 A121U0173F Column Cowl, upper, senosoft charcoal '08 MY on
Lotus 02b 1 A128B0105K Column Cowl, upper, microfibre black Cup 260
Lotus 02c 1 C121U0173F Column Cowl, upper, black paint MY12
Lotus 03 1 B121U0074F Column Cowl, lower Prior to '08 MY
Lotus 03a 1 A121U0172F Column Cowl, lower, senosoft, charcoal '08 MY on
Lotus 03b 1 A121U0184K Column Cowl, lower, senosoft, charcoal Variable TC switch aperture - '08 MY option
Lotus 03c 1 A128B0106K Column Cowl, lower, microfibre black Exige Cup 260
Lotus 03d 1 A138V0099F Column Cowl, lower, black paint MY12
Lotus 04 4 A075W5074Z Screw, self tap., No. 8 x 3/4", lower cowl to bracket
Lotus 05 2 A075W5020Z Screw, self tap., No. 6 x 0.5", lower to upper cowl
Lotus 06 2 A075W6016Z Spirenut, No. 8, lower to upper cowl
Lotus 07 1 C121U0032F Panel, heater control mounting, silver grey Prior to '08 MY
Lotus 07a 1 A120U0117F Panel, heater control mounting, senosoft, charcoal '08 MY on
Lotus 07b 1 A121V0015S Panel, heater control mounting, microfibre Black stitching
Lotus 07c 1 A121V0028S Panel, heater control mounting, microfibre Beige stitching
Lotus 07d 1 A121V0016S Panel, heater control mounting, leather Black stitching
Lotus 07e 1 A121V0029S Panel, heater control mounting, leather Beige stitching
Lotus 07f 1 A138V0221F Panel, heater control mounting, black paint MY12
Lotus 08 1 A121U0071F Support, heater control panel mounting
Lotus 08a 1 A120U0156K Panel, heater control mounting, senosoft, charcoal Optional
Lotus 09 1 D121U0062F Mounting Assembly, centre FLV Prior to '08 MY
Lotus 09a 1 A121U0182F Mounting Assembly, centre FLV, senosoft, charcoal '08 MY on
Lotus 09b 1 A128B0104K Mounting Assembly, centre FLV, microfibre black Exige Cup 260
Lotus 09c 1 A138V0113F Mounting Assembly, centre FLV, black paint MY12
Lotus 10 1 E121U0041F Dash Panel Upper, LHD
Lotus 10a 1 D121U0042F Dash Panel Upper, RHD Euro option
Lotus 10b 1 A120U4057F Dash Panel Upper, carbon grey, LHD Elise Club Racer '10 MY
Lotus 10c 1 A120U4058F Dash Panel Upper, carbon grey, RHD Elise Club Racer '10 MY
Lotus 11 1 B121U0115F Dash Panel Lower/Stowage Shelf, LHD
Lotus 11a 1 B121U0116F Dash Panel Lower/Stowage Shelf, RHD Euro option
Lotus 11b 1 A121U0191F Dash Panel Lower/Stowage Shelf, carbon grey, LHD Elise Club Racer '10 MY
Lotus 11c 1 A121U0190F Dash Panel Lower/Stowage Shelf, carbon grey, RHD Elise Club Racer '10 MY
Lotus 12 1 C121U0101F Bracket, instrument pack mounting
Lotus 13 1 B121U0087F Mounting Bracket, column shroud, LH
Lotus 14 1 A121U0088F Mounting Bracket, column shroud, RH
Lotus 15 1 B121U0141K Chute, PAB aperture, LH A121U0141K R/B
Lotus 16 1 B121U0142K Chute, PAB aperture, RH A121U0142K R/B
Lotus 17 16 A120W3186F Captive Plastic Nut
Lotus 18 1 A121U0081F Radio Support Extrusion
Lotus 19 1 B121U00100F Bracket, radio support, rear
Lotus 20 2 A100W6397F Pop Rivet, bracket to extrusion
Lotus 21 2 A075W5040Z Screw, No. 10 x 1/2", extrusion to chassis
Lotus 22 2 A075W5040Z Screw, No. 10 x 1/2", support to panel
Lotus 23 4 A075W1031F Screw, M6 x 25, hex. hd., dash panel upper to body
Lotus 24 4 A075W4035Z Washer, spring, M6, dash panel upper to body
Lotus 25 4 A075W4013F Washer, flat, M6 x 12.1 x 1.4, dash panel upper to body
Lotus 26 4 A085W6259F Pop Rivet, dash panel lower to chassis
Lotus 27 1 A121U0051F Closing Panel, stowage shelf, LH
Lotus 28 1 A121U0052F Closing Panel, stowage shelf, RH
Lotus 29 4 A075W5074Z Screw, self tap., No. 8 x 3/4", bracket fixing
Lotus 30 4 A075W4013F Washer, M6 x 12.1 x 1.4, bracket fixing
Lotus 31 5 A075W5074Z Screw, self tap., No. 8 x 3/4", top panel fixing
Lotus 32 4 A075W5074Z Screw, self tap., No. 8 x 3/4", mount FLV fixing
Lotus 33 12 A082W6512F Pop Rivet, domed, black, chute to panel
Lotus 34 1 A121U0125H Grille, demist, LH outer
Lotus 35 1 A121U0127H Grille, demist, LH inner
Lotus 36 1 A121U0129H Grille, demist, LH centre
Lotus 37 1 A121U0130H Grille, demist, RH centre
Lotus 38 1 A121U0128H Grille, demist, RH inner
Lotus 39 1 A121U0126H Grille, demist, RH outer
Lotus 40 2 A075W5074Z Screw, self tap., No. 8 x 3/4", shroud brackets fixing
Lotus 41 1 C121U0019F Cover Assembly, passenger airbag Also see 17.06b - Prior to '08 MY
Lotus 41a 1 A121U0176F Cover Assembly, passenger airbag, senosoft, charcoal Also see 17.06b - '08 MY on
Lotus 41b 1 A128B0103K Cover Assembly, passenger airbag Also see 17.06b - Exige Cup 260
Lotus 41c 1 A138V0151F Cover Assembly, passenger airbag, black paint MY12
Lotus 42 1 A121U0103F Insert, dash panel to body, LH
Lotus 42a 1 A121U0104F Insert, dash panel to body, RH
Lotus 43 1 A121U0107F Closing Panel, column cowl, LH Prior to '08 MY
Lotus 43a 1 A121U0174F Closing Panel, column cowl, senosoft, charcoal, LH '08 MY on
Lotus 44 1 A121U0108F Closing Panel, column cowl, RH Prior to '08 MY
Lotus 44a 1 A121U0175F Closing Panel, column cowl, senosoft, charcoal, RH '08 MY on
Lotus 45 1 A121U0156S Clip, FLV centre panel retention
Lotus 46 1 B100V6061F Grommet, ignition barrell to column shrouds
Lotus 47 1 A100V6070F Radio Blanking Plate
Lotus 48 1 A128B0051F Cover Panel, emergency switches Exige Cup 260
Lotus 49 1 A138W6008F Plug, dome black, column cowl lower MY12